s BRADY

External Rewinder ER1
External Rewinder ER4/300

for Transfer Printer
BP-PR PLUS Series

Spare Parts List

Edition 9/06



®

W.H. Brady Identification Solutions Division
Lindestraat 21 6555 W. Good Hope Road
Industriepark C3 PO Box 2131

9240 Zele Belgium Milwaukee, WI 53201 U.S.A.
Tel.: +32 52 457 811 Phone: 1-800-537-8791

e-mail: support@brady.be Fax: 1-800-292-2289

All specifications about delivery, design, performance and weight are given to the best of our current knowledge and are subject
to change without prior notice.



References for Spare Parts Ordering

1. Please address spare parts orders to:

W.H. Brady

Lindestraat 21
Industriepark C3

9240 Zele Belgium

Tel.: +32 52 457 811
e-mail: support@brady.be

2. Orders will be accepted in writing only. They must contain the following information:

- customers name and address
- customers number (if known)
- serial number of the device

- part number

- name of item

Make sure to update your stock of spare parts regularly.

Overview of the Spare Parts Drawings

Page Assembly Serial No.

ER1-1.0 Chassis all X
ER1-2.0 Rewind Shaft all X
ER4/300-1.0 | Chassis all X
ER4/300-2.0 Rewind Shaft all X




29

30

to the Overview

Index B1 05-01-27

ER1

4
o

OCONOOPRWN =

. Part.-No.

5945869
5945716
5902241
5903003
5903507
5945866
5902168
5903009
5945881
5533089
5904510
5902018
5905010
5520854
5903094
5945729
5902358
5948197
5902501
5903011
5945713
5902348
5903113
5945737
5902241
5945735
5902410
5945730
5945711
5903516
5905780
5902241
5530789
5945733
5902241

Description

Cover

Spindle

Screw DIN7984-M4x10-8.8-galZn
Washer DIN125-A4.3-galZn
E-Ring DIN6799-3.2-galZn
Center Mounting Plate

Screw DIN912-M3x5-8.8-galZn
Washer DIN9021-3.2-galZn
Blind

Flange

Set Screw DIN916-M3x5-45H
Screw DIN912-M3x16-8.8-galZn
Spring Z-060-AX

Spring Bolt

Washer DIN988-8x12x0.2
Bushing

Screw DIN7984-M4x6-8.8-galZn
PCB, rewinder control, complete
Nut DIN934-M4-8-galZn

Toothed Washer DIN6797-A4.3-galZn

Center Pin

Screw DIN7984-M4x16-8.8-galZn
Washer 4.3x9.0x1.4

Connection

Screw DIN7984-M4x10-8.8-galZn

Guide

Screw DIN7984-M3x12-8.8-galZn
Lever

Roller

Snap Ring DIN471-8x0.8-galZn
Foot 15.9x7.1

Screw DIN7984-M4x10-8.8-galZn
Switch

F

oot
Screw DIN7984-M4x10-8.8-galZn

Pieces

AN aAaWANaANWAaAAAAaAAaAN AW A aa A A aaaNNa

ER1-1.0



/

~ -

26

to the Overview

Index B1 05-01-27

ER1

No. Part.-No. Description

1
2
3
4
5
6
7
8
9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

A) Assembly

5905772
5904528
5945724
5903540
5903104
5903084
5901103
5902178
5903040
5900537
5945880
5948190
5948130
5902358
8910053
5902089
5520697
5520698
5902022
5520211

5537815
5520892
8910053
5520860
5537816
5530729

Belt 80XL 037

Set Screw DIN913-M3x4-45H
Gear 12XL037-F6

Snap Ring DIN471-15x1
Washer DIN988-15x21x0.2
Washer DIN988-15x21x0.5

Ball Bearing DIN625-F6902-2Z
Screw DIN912-M6x20-8.8-galZn
Washer DIN125-A6.4-galZn
Spacer Bushing St M6x5-galZn
Motor

Rewind Shaft

Spring

Screw DIN7984-M4x6-8.8-galZn
Square Nut M4 8mm
Thumbscrew DIN653-M4x12-5.8-galZn
Adapter @ 75

Spring

Screw DIN7985-M4x10-4.8-H-galZn
Adapter @ 75

Flange

Thumbscrew

Square Nut M4 8mm

Stopper

Flange

Clamp

Pieces

AN A AN AN A WWWNN AN
>

ER1-2.0



Index B1 05-01-28

to the Overview

ER4/300

4
o

Part.-No. Description Pieces

5530789 Switch

5948164 Line Power Supply

5901509 Cable Clamp 6x11x5

5948155 Distance bolt

5948163 Insulating Plate

5911112 Power Supply

5900045 Distance bolt

5948154 Cover

5902168 Screw DIN912-M3x5-8.8-galZn
10 5948165 Fused Main Connector

11 5903003 Washer DIN125-A4.3-galZn

12 5902501 Nut DIN934-M4-8-galZn

13 5902358 Screw DIN7984-M4x6-8.8-galZn
14 5948197 PCB, rewinder control, complete
15 5948536 Bolt

16 5905138 Foot

17 5903516 Snap Ring DIN471-8x0.8-galZn
18 5901090 Ball Bearing DIN625-F608-ZZ

19 5902241 Screw DIN7984-M4x10-8.8-galZn
20 5903003 Washer DIN125-A4.3-galZn

21 5948537 Blind

22 5905010 Spring Z-060-AX

23 5948538 Pin

24 5904522 Set Screw DIN915-M5x14-45H
25 5948539 Retainer

26 5901090 Ball Bearing DIN625-F608-Z2Z

27 5948527 Lever, complete

28 5945711 Roller

29 5903516 Snap Ring DIN471-8x0.8-galZn
30 5948545 Cover

31 5903003 Washer DIN125-A4.3-galZn

32 5902241 Screw DIN7984-M4x10-8.8-galZn
33 5902510 Nut DIN934-M4-CuZn-galNi

34 5903011 Toothed Washer DIN6797-A4.3-galZn
35 5903033 Washer DIN125-A4.3-CuZn-galNi
36 5530777 Wire with connectors to ground
37 5917072 Ground Connector DIN46244-A4-4.8
38 5903033 Washer DIN125-A4.3-CuZn-galNi
39 5903011 Toothed Washer DIN6797-A4.3-galZn
40 5902510 Nut DIN934-M4-CuZn-galNi

41 5948514 Center Mounting Plate

42 5948546 Foot

43 5948541 Foot

44 5902241 Screw DIN7984-M4x10-8.8-galZn
45 5905652 Foot20.6x20.6x7.6 ws

OCONOOPRWN =

AR A A AN A A AN AN A A A A A A A A A aaaNWaNNDNN R AAN A AN A

‘ ER4/300 - 1.0



Index B1 05-01-28
to the Overview

ER4/300

4
o

. Part.-No. Description Pieces

5904515 Set Screw DIN913-M4x8-45H
5533024 Tooth Gear 20

5905964 Belt 96XL037 z=48

5903511 E-Ring DIN6799-12-oxbr
5903084 Washer DIN988-15x21x0.5
5901103 Ball Bearing DIN625-F6902-Z2Z
5948535 Gear 20-teethed

5902361 Screw DIN7984-M6x16-8.8-galZn
5903040 Washer DIN125-A6.4-galZn

10 5948590 Motor

11 5902348 Screw DIN7984-M4x16-8.8-galZn
12 5948531 Guide, complete

13 5902489 Screw DIN7984-M4x8-8.8-galZn
14 5903003 Washer DIN125-A4.3-galZn

15 5948156 Adapter Plate

16 5948159 Guide, complete

17 5948522 Rewind Shaft, complete

18 5948130 Spring

19 5902358 Screw DIN7984-M4x6-8.8-galZn
20 5520211 Adapter @75

21 8910053 Square Nut M4 8mm

22 5902089 Thumbscrew DIN653-M4x12-5.8-galZn
23 5520697 Adapter @75

24 5520698 Spring

25 5902022 Screw DIN7985-M4x10-4.8-H-galZn
26 5520853 Flange @ 300

27 5520866 Flange @ 300

28 5520892 Thumbscrew

29 8910053 Square Nut M4 8mm

30 5520860 Stopper

31 5530729 Clamp

OCONOOPRWN =

A A A A AN NNNNANN A NN AR A WWAaAN 2 N

A) Assembly

16

.

A

ER4/300 - 2.0



Spare Parts Register

Part.-No. Description Figure in Spare Parts List
Page

5520211  |Adapter @ 75 ER1-2.0, ER4/300-2.0

5520697  |Adapter @ 75 ER1-2.0, ER4/300-2.0

5520698  [Spring ER1-2.0, ER4/300-2.0

5520853  |Flange @ 300 ER4/300-2.0

5520854 Spring Bolt ER1-1.0

5520860  |Stopper ER1-2.0, ER4/300-2.0

5520866  |Flange @ 300 ER4/300-2.0

5520892  |Thumbscrew ER1-2.0, ER4/300-2.0

5530729  [Clamp ER1-2.0, ER4/300-2.0

5530777  |Wire with connectors to ground ER4/300-1.0

5530789  |Switch ER1-1.0, ER4/300-1.0

5533024  |Tooth Gear 20 ER4/300-2.0

5533089  |Flange ERI1-1.0

5537815 Flange ER1-2.0

5537816  |Flange ER1-2.0

5550611 Power Cable (ER4/300)

5900045  [Distance bolt ER4/300-1.0

5900537 Spacer Bushing St M6x5-galZn ER1-2.0

5901090 Ball Bearing DIN625-F608-ZZ ER4/300-1.0

5901103  |Ball Bearing DIN625-F6902-7Z7Z ER1-2.0, ER4/300-2.0

5901509 Cable Clamp 6x11x5 ER4/300-1.0

5902018  [Screw DIN912-M3x16-8.8-galZn ERI1-1.0

5902022 Screw DIN7985-M4x10-4.8-H-galZn ER1-2.0, ER4/300-2.0

5902089  |Thumbscrew DIN653-M4x12-5.8-galZn ER1-2.0, ER4/300-2.0

5902168  |Screw DIN912-M3x5-8.8-galZn ER1-1.0, ER4/300-1.0

5902178  |Screw DIN912-M6x20-8.8-galZn ER1-2.0

5902241 Screw DIN7984-M4x10-8.8-galZn ER1-1.0, ER4/300-1.0

5902348 Screw DIN7984-M4x16-8.8-galZn ER1-1.0, ER4/300-2.0

5902358  [Screw DIN7984-M4x6-8.8-galZn ERI1-1.0, ER1-2.0, ER4/300-1.0,
ER4/300-2.0

5902361 Screw DIN7984-M6x16-8.8-galZn ER4/300-2.0

5902410  |Screw DIN7984-M3x12-8.8-galZn ERI1-1.0

5902489  [Screw DIN7984-M4x8-8.8-galZn ER4/300-2.0

5902501 Nut DIN934-M4-8-galZn ER1-1.0, ER4/300-1.0

5902510  |Nut DIN934-M4-CuZn-galNi ER4/300-1.0

5903003  |Washer DIN125-A4.3-galZn ER1-1.0, ER4/300-1.0, ER4/300-2.0

5903009  |Washer DIN9021-3.2-galZn ERI1-1.0

5903011 Toothed Washer DIN6797-A4.3-galZn ER1-1.0, ER4/300-1.0

5903033  |Washer DIN125-A4.3-CuZn-galNi ER4/300-1.0

5903040 |Washer DIN125-A6.4-galZn ER1-2.0, ER4/300-2.0

5903084  |Washer DIN988-15x21x0.5 ER1-2.0, ER4/300-2.0

5903094  |Washer DIN988-8x12x0.2 ERI1-1.0

5903104  |Washer DIN988-15x21x0.2 ER1-2.0

5903113  |Washer 4.3x9.0x1.4 ERI1-1.0

5903507  |E-Ring DIN6799-3.2-galZn ERI1-1.0

5903511 |E-Ring DIN6799-12-oxbr ER4/300-2.0

5903516 Snap Ring DIN471-8x0.8-galZn ER1-1.0, ER4/300-1.0

5903540  |Snap Ring DIN471-15x1 ER1-2.0

5904510  [Set Screw DIN916-M3x5-45H ERI1-1.0

5904515  [Set Screw DIN913-M4x8-45H ER4/300-2.0

5904522 |Set Screw DIN915-M5x14-45H ER4/300-1.0

5904528  [Set Screw DIN913-M3x4-45H ER1-2.0

ER-R1




Part.-No. Description Figure in Spare Parts List
Page
5905010  [Spring Z-060-AX ER1-1.0, ER4/300-1.0
5905138  [Foot ER4/300-1.0
5905652  |Foot 20.6x20.6x7.6 ws ER4/300-1.0
5905772 |Belt 80XL 037 ER1-2.0
5905780  |Foot 15.9x7.1 ERI1-1.0
5905964  |Belt 96XL037 z=48 ER4/300-2.0
5911112 Power Supply ER4/300-1.0
5917072  |Ground Connector DIN46244-A4-4.8 ER4/300-1.0
5945711 Roller ER1-1.0, ER4/300-1.0
5945713  |Center Pin ER1-1.0
5945716 Spindle ER1-1.0
5945724  |Gear 12XL037-F6 ER1-2.0
5945729 Bushing ER1-1.0
5945730  |Lever ERI1-1.0
5945733 |Foot ERI1-1.0
5945735  |Guide ERI1-1.0
5945737  |Connection ER1-1.0
5945866 Center Mounting Plate ER1-1.0
5945869  [Cover ERI1-1.0
5945880  |Motor ER1-2.0
5945881 Blind ERI1-1.0
5948130  [Spring ER1-2.0, ER4/300-2.0
5948154  [Cover ER4/300-1.0
5948155 Distance bolt ER4/300-1.0
5948156  |Adapter Plate ER4/300-2.0
5948159 Guide, complete ER4/300-2.0
5948163  [Insulating Plate ER4/300-1.0
5948164 Line Power Supply ER4/300-1.0
5948165 Fused Main Connector ER4/300-1.0
5948190  |Rewind Shaft ER1-2.0
5948197 PCB, rewinder control, complete ER1-1.0, ER4/300-1.0
5948514  |Center Mounting Plate ER4/300-1.0
5948522 Rewind Shaft, complete ER4/300-2.0
5948527  |Lever, complete ER4/300-1.0
5948531 Guide, complete ER4/300-2.0
5948535  |Gear 20-teethed ER4/300-2.0
5948536  |Bolt ER4/300-1.0
5948537  |Blind ER4/300-1.0
5948538  |Pin ER4/300-1.0
5948539  |Retainer ER4/300-1.0
5948541 Foot ER4/300-1.0
5948545  |Cover ER4/300-1.0
5948546  [Foot ER4/300-1.0
5948590  |Motor ER4/300-2.0
8910053 Square Nut M4 8mm ER1-2.0, ER4/300-2.0
9109175  |Packaging (ER1)
9109178  |Packaging (ER4/300)

ER-R2




